
ADVANCED WASTEWATER TREATMENT 

TECHNOLOGIES 

 

 

Gujarat Cleaner Production Centre- ENVIS Centre 
(Supported by Ministry of Environment Forest & Climate Change, Government of India) 

 

 

Prepared By: 

Forests & Environment Department 

Government of Gujarat 

With the Support of 



©Gujarat Cleaner Production Centre (GCPC), 2016

This publication may be produced in whole or in part and in any form for educational or non-profit
purposes without special permission from the copyright holder, provided acknowledgement of the source
is made. GCPC would appreciate receiving a copy of any publication that uses this publication as a
source.

No use of this publication may be made for resale or for any other commercial purpose whatsoever
without  prior  permission  in  writing  from  the  GCPC.  This  publication  is  not  intended  as  a
recommendation  of  any  particular  technology,  process  or  method.  It  is  offered  for  educational  and
informational purpose. To the extent permitted by law, the entire risk of loss, damage or unsatisfactory
performance of the program rests with the user. In no event will the Agencies be liable for damages,
including any general, special, incidental or consequential damages, arising out of the use of the any
material. The numerical data and formulas contained in the Program are provided solely for the purpose
of illustrating the capabilities. The agencies give no warranty as to the accuracy, reliability, timeliness or
other  features  of  any  data  contained  herein.  The  user  should  rely  on  the  User’s own  inquiries  to
determine the current status. Users who re-disseminate the information should include the disclaimer and
conditions of use in its current form and identify any modifications made by the users.

The  document  is  intended  to  provide  guidance  on  “Advanced  Wastewater  Treatment  Technologies”
measures at ETP, CETP as well as STP to improve treated water quality by advanced treatment. 

Title: “Advanced Wastewater Treatment Technologies”
Published in the year: 2016

Team for Compilation:
Dr. Bharat Jain, Member Secretary, GCPC & Coordinator, ENVIS
Mr. P.R. Rathod, Programme Officer, ENVIS
Mr. Sumit Patel, Assistant Project Engineer, GCPC
Ms. Disha Bhavsar, Assistant Project Engineer, GCPC 
Ms. Priyanka Joshi, Information Officer, ENVIS
Mr. Heer Desai, Project Assistant, GCPC-ENVIS

Gujarat Cleaner Production Centre – ENVIS Centre                                                                    
3rd Floor, Block No. 11&12                                                                                                            
Udhyog Bhavan, Sector-11                                                                                                      
Gandhinagar, Gujarat-382017                                                                                                          
(India)                                                                                                                                                
Tel: +91 79 23244147                                                                                                                    
Email: gcpc11@yahoo.com, gcpc-env@nic.in                                                                                  
Website: gcpcenvis.nic.in, gcpcgujarat.org.in



About us

Gujarat  Cleaner  Production  Centre  (GCPC)  has  been  established  in  the  year  1998  by  the

Department of Industries and Mines, Government of Gujarat with technical support of United

Nations Industrial Development Organization (UNIDO). GCPC acts an environmental advisor

of  Gujarat  Industrial  Development  Corporation  (GIDC),  Government  of  Gujarat  to  solve

environmental problems faced by SMEs at GIDC Industrial Estates. GCPC is actively engaged

in promotion of Cleaner Production (CP) and Clean Technology (CT) through various activities

such as organizing orientation and awareness programmes and conducting cleaner production

assessment projects across the state.

GCPC is  a  regular member of  RECPnet  –  The Global  Network   on Resource Efficient  and

Cleaner Production of UNIDO and CTCN – Climate Technology Centre and Network, a working

arm of UNFCCC – The United Nations Framework Convention on Climate Change.

GCPC  is  acting  as  an  Environmental  Information  System  (ENVIS)  Centre  for  Ministry  of

Environment, Forest and Climate Change, Government of India since 2005, with objective to

disseminate and promote the theme of  ‘cleaner  production and clean technology’ and other

environmental  practices  across  industries,  students,  academicians,  researchers  to  create

sustainable development in the state of Gujarat.

GCPC has played active role in framing Gujarat Industrial Policy, 2009 and 2015 and many

financial assistance schemes, pertaining to Cleaner Production and Clean Technology in the

state of Gujarat.

GCPC  has  so  far  conducted  more  than  200  orientation  programmes  in  various  academic

institution and industries associations. The centre has successfully completed more than 100

Cleaner Production Demonstration Projects in various industrial sectors such as Textile, Dairy,

Pulp and Paper, Chemical, Petrochemical, Pharmaceutical, Fish Processing, Ceramic and Glass

etc.

 



Foreword

Gujarat is proactive towards wastewater treatment. Presently 37 CETPs are in the state, out of

which 33 CETPs are operational and 4 are either proposed or at commissioning/construction

stage. Out of 33 operating CETPs 9 Nos. are exclusively for treating effluent generated from

textile sectors and 2 for electroplating sector while the rest are for chemical and other allied

industries.  Total Treatment Capacity of  operational CETPs is 575.535MLD proposed CETPs

will be & 150.4 MLD.

In each industrial estate of Gujarat, estate wise or sector wise wastewater treatment facilities

are  designed.  More  than  20  wastewater  treatment  facilities  are  based  on  Traditional  or

Conventional wastewater treatment which includes Mechanical methods (Flotation, clarification

(settlement/thickening) or filtration), Biological methods (Aerobic / anaerobic methods, (primary

and secondary clarification)) and Chemical methods (Precipitation + (clarification or flotation).

Most of CETPs receives mix effluent (cocktail).Therefore these treatment facilities are not able to

achieve the discharge norms. If treated effluent from these plants discharged into a stream with

low flow can cause damage to aquatic life by reducing the dissolved oxygen content. In addition

the secondary effluent  contains significant  amounts of  plant  nutrients,  Suspended solids  and

dissolved solids. 

Due to stringent regulations for disposal of wastewater coupled with water stress and scarcity in

certain areas there is a great need of advanced wastewater treatment  with parameter wise

wastewater stream segregation as segregated wastewater stream can be easily treated and it may

have potential to achieve discharge norms to satisfy any of the several specific goals. Gujarat

Cleaner Production Centre (GCPC) promotes the concept of CP (Cleaner Production) & CT

(Clean  Technology).  As  a  part  of  it  this  publication  introduces  the  concept  of  Advanced

wastewater treatment including its working principle, procedure, implementation, advantages,



disadvantages, application, case study etc… and removal of (1) suspended solids (2) BOD (3)

plant nutrients (4) dissolved solids and (5) toxic substances. These treatment technologies may

be introduced at any stage of the total treatment process as in the case of industrial waterways

or may be used for complete removal of pollutants after secondary treatment.

Hopefully this publication will be useful for all the stakeholders of wastewater treatment facility.

 

Dr. Bharat Jain
Member Secretary, GCPC & Coordinator, ENVIS

Gujarat Cleaner Production Centre



INDEX

Sr. No Treatment Technologies Page No

1 Automated Chemostat Treatment (ACT) 08

2 Soil Biotechnology (SBT) 14

3 Reed Bed Technology (RBT) 27

4 Hydrodynamic cavitation (HDC) 34

5 Membrane Bio reactor (MBR) 41

6 Moving Bed Biological Reactor (MBBR) 49

7 Wet Air Oxidation (WAO) 56

8 Ozonation 59

9 Electrocoagulation (EC) 65

10 Fenton 71

11 Sequencing Batch Reactor (SBR) 79



Abbreviations

ETP Effluent treatment plant

CETP Common effluent treatment plant

TDS Total dissolved solid

TSS Total suspended solid

VSS Volatile suspended solid

BOD Biochemical oxygen demand

COD Chemical oxygen demand

ASP Activated sludge process

SRT sludge retention time

SOR sludge overflow rate

WOR weir overflow rate

MLD Million liter per day

MLSS Mixed liquor suspended solid

MLVSS Mixed  liquor  volatile  suspended

solid
TS Total solids

MoEFCC Ministry  of  Environment,  Forest  &

Climate Change

CAPEX Capital Expenditure

OPEX Operational Expenditure

SAD Specific Aeration Demand

DAF Dissolved Air Floatation

SMP Soluble Microbial Product

IMBR Immersed Membrane Bioreactor

SMBR Submerged Membrane Bioreactor

TPH Total Petroleum Hydrocarbons 



GUJARAT CLEANER PRODUCTION CENTRE-ENVIS CENTRE                  ADVANCED WASTEWATER TREATMENT TECHNOLOGIES 

  

1 

 

 

WASTEWATER 

Wastewater, also written as waste water, is any water that has been adversely affected in quality by 

anthropogenic influence. Wastewater can originate from a combination of domestic, industrial, 

commercial or agricultural activities, surface runoff or storm water, and from sewer inflow or 

infiltration. Municipal wastewater (also called sewage) is usually conveyed in a combined 

sewer or sanitary sewer, and treated at a wastewater treatment plant. Treated wastewater is discharged 

into receiving water via an effluent pipe. Wastewaters generated in areas without access to centralized 

sewer systems rely on on-site wastewater systems. These typically comprise a septic tank, drain field, 

and optionally an on-site treatment unit. The management of wastewater belongs to the overarching 

term sanitation, just like the management of human excreta, solid waste and storm water 

(drainage).Industrial wastewater is defined as any wastewater generated from any manufacturing, 

processing, institutional, commercial, or agricultural operation, or any operation that discharges other 

than domestic or sanitary wastewater. 

WASTEWATER GENERATION 

Rapid industrialization has resulted in the generation of huge quantity of wastewater from industrial 

sectors such as sugar, pulp and paper, fruit and food processing, sago / starch, distilleries, dairies, 

tanneries, slaughterhouses, poultries, etc. Despite requirements for pollution control measures, these 

wastewater are generally dumped on land or discharged into water bodies, without adequate treatment, 

and thus become a large source of environmental pollution and health hazard. Wastewater management 

in India has become an extremely important area of focus due to increasing health awareness and 

population pressure. Despite the wastewater sector witnessing major growth in the last decade due to 

increasing government support and private participation, the scale of the problem remains enormous. 

For instance, it is estimated that less than 20% of domestic and 60% of industrial wastewater is treated. 

Metros and large cities (more than 100,000 inhabitants) are treating only about 29.2% of their 

wastewater; smaller cities treat only 3.7% of their wastewater. Industrial wastewater includes industrial 

effluents (with or without pre-treatment), but sometimes also cooling water from energy production and 

INTRODUCTION 



GUJARAT CLEANER PRODUCTION CENTRE-ENVIS CENTRE                  ADVANCED WASTEWATER TREATMENT TECHNOLOGIES 

  

2 

 

mining water. The slight improvement in wastewater quantity is mostly based on reduction in the 

production process, and not always because of improvements or constructions of effective treatment 

facilities.33 

INDUSTRIALIZATION IN GUJARAT 

Gujarat is one of India's most industrialized states, Gujarat maintains a variety of industries, the 

principal ones being general and electrical engineering and the manufacture of textiles, vegetable oils, 

chemicals, soda ash, and cement. New industries include the production of fertilizers and 

petrochemicals. Major resources produced by the state include cotton, peanuts, dates, sugarcane, and 

petrol. The state is rich in calcite, gypsum, manganese, lignite, bauxite, limestone, agate, feldspar and 

quartz sand and successful mining of these minerals is done in their specified areas. Gujarat produces 

about 91% of India’s required amount of soda ash and gives the country about 66% of its national 

requirement of salt. Chemical Industries in Gujarat count for more than 35% of Indian Chemicals 

production. It is one of India's most prosperous states, having a per-capita GDP significantly above 

India's average. Kalol Khambat and Ankaleshwar are today known for their oil and natural gas 

production. ‘Dhuvaran’ has a thermal power station, which uses coal, oil and gas. The Tarapur nuclear 

station in Maharashtra supplies the remaining power. Also on the Gulf of Khambat, 50 kilometers 

southeast of Bhavnagar, is the Alang Ship Recycling Yard (the world's largest). General Motors 

produces the ‘Astra’ car at Halol near Vadodara. Jalalpur is a large town of Gujarat, where several 

small and largetextile industrial units have been established. Surat, a city by the Gulf of Khambat, is a 

hub of the global diamond trade. 

Ahmedabad, Ankleshwar and Vapi are the hub of Chemical Industries in the state, having number of 

manufacturing units (private as well as state owned) manufacturing Dyes, Especially chemicals, Agro 

Chemicals, Pesticides, Pigments, Colors etc. Rajkot city is the hub of Engineering manufacturing and 

has many manufacturing companies manufacturing Auto Components, Auto Engines, CNC machines, 

forging & casting parts etc. The state operating companies like GNFC, GSPC, GSFC, and GMDC are a 

few among flagship companies of the state. Gujarat achieved as much as 35% of augmentation in its 

power generation capacity during the period 1995–96 and 2000–01. The producers (IPPs) have 

contributed significantly in this addition. As a matter of fact Gujarat is one of the first few states in India 

to have encouraged private sector investment and is already in operation. In addition the liquid cargo 

(chemicals) handling port at Dahej is also set up in joint sector and made operational. At an investor's 



GUJARAT CLEANER PRODUCTION CENTRE-ENVIS CENTRE                  ADVANCED WASTEWATER TREATMENT TECHNOLOGIES 

  

3 

 

summit entitled Vibrant Gujarat arranged between January 10, 2007 to January 13, 2007, at Science 

City,  Ahmedabad, the state government signed 104 Memorandum of Understandings for Special 

Economic Zones totaling worth Rs 2.5 lakh crore. However, most of the investment was from domestic 

industry.  

Table 1. STATUS OF CETP IN GUJARAT 

Parameters Operational Proposed 

Total Number of CETPs in 

Gujarat (as on March 2015) 

33 4 

Total Treatment Capacity 575.535 MLD 150.4 MLD 

 

 Total Treatment Capacity of 575.535MLD (operational) & 150.4 (proposed)  

 Treatment Capacity Range – Max. 100 MLD to Min. 0.01 MLD.1 

CETP Business Model  

Scope of Central assistance for CETPs: 

The Central assistance will be available for: 

 Establishment of new CETPs in an industrial estate or a cluster of SSIs.  

 Up gradation/modernization proposal for CETPs earlier financed through the MoEF shall be 

considered for one time funding. However, there has to be adequate justification for the same 

and the time interval between the commissioning of the existing CETP and the submission of 

proposal for up gradation/ modernization to the Central Government should not be less than 7 

years. 

The zone of eligibility of CETPs to be considered for support under the scheme should exclude 